



**FACULTY OF CIVIL ENGINEERING TECHNOLOGY**  
**HIGHWAY & TRAFFIC ENGINEERING LABORATORY**  
**UNIVERSITY MALAYSIA PAHANG AL-SULTAN ABDULLAH**  
**LEBUH PERSIARAN TUN KHALIL YAAKOB**  
**26300 KUANTAN, PAHANG**

**CERTIFICATE OF ANALYSIS (COA)**

CLIENT :			
PROJECT :			
SPECIMENT NO :		SAMPLE DATE ISSUED :	
SAMPLE SOURCE :		TESTING DATE	

**SOFTENING POINT TEST (ASTM D36)**

Test	1	2	<b>Average</b>
Softening Point (°C)			

TESTED BY :

CHECKED BY :

.....

.....